FRONT BRAKE SYSTEM FOR MOTO GUZZI V 11 LE MANS - SPORT NAKED 2001

Front brake system for MOTO GUZZI V 11 Le Mans - Sport Naked 2001
 
(1)  GU01660140
FRONT BRAKE MASTER CYL.BLACK Part information
 
(2)  GU01605640
FRONT BRAKE LEVER
 
(3)  GU92295708
BALL
 
(4)  GU27604815
PIN
 
(5)  GU30749860
MICROSWITCH
 
(6)  GU01530582
U-BOLT
 
(7)  GU19659500
PUMP CONNECTION OVERHAUL UNIT
 
(8)  GU30665000
BRAKE OIL TANK
 
(9)  GU30661100
TANK COVER
 
(10)  GU01661460
TANK SUPPORT
BRK RES. BRKT
 
(11)  GU98350312
HEX SOCKET SCREW M6X12
 
(12)  GU92601002
NUT
 
(13)  GU98223620
SCREW W/ FLANGE M6X20
 
(14)  GU91180617
SPACER 6,2X8X13,5
 
(15)  GU91551167
RUBBER SPACER 8X18
 
(16)  GU92650136
NUT
 
(17)  GU00823950050
OIL PIPE
 
(18)  GU61108500
HOSE CLAMP D9
 
(18)  GU61108500
HOSE CLAMP D9
 
(19)  GU95990028
OIL PIPE SCREW *
 
(19)  GU95990028
OIL PIPE SCREW *
 
(20)  GU25656100
GASKET
 
(20)  GU25656100
GASKET
 
(21)  GU01658831
COMPLETE BRAKE HOSE, DARK GREY
 
(22)  GU01652330
RH FRONT BRAKE CALIPER, GOLD
 
(23)  GU01652230
LH FRONT BRAKE CALIPER, GOLD
 
(24)  GU98683530
SCREW M10X30
 
(25)  AP8152220
WASHER
WASHER D10,5X16X1
 
(26)  GU98200214
SCREW
 
(27)  GU01658230
RUBBER SPACER
 
(28)  GU01658430
CABLE-GUIDE
 
(29)  GU98350310
HEX SOCKET SCREW M6X20
 
(30)  GU95008306
WASHER 6,4X12X1,2
 
(31)  GU01654630
PADS PAIR
 
(32)  GU01659230
BLEEDER+CAP
 
(33)  GU01659130
PINS+CALIPER SPRINGS
 
(34)  GU01659131
SPRING
 
(35)  GU30665860
SPRING
Part number Description
# 1
GU01660140
FRONT BRAKE MASTER CYL.BLACK
# 2
GU01605640
FRONT BRAKE LEVER
# 3
GU92295708
BALL
# 4
GU27604815
PIN
# 5
GU30749860
MICROSWITCH
# 6
GU01530582
U-BOLT Contact
# 7
GU19659500
PUMP CONNECTION OVERHAUL UNIT
# 8
GU30665000
BRAKE OIL TANK Contact
# 9
GU30661100
TANK COVER
# 10
GU01661430
GU01661460
TANK SUPPORT
BRK RES. BRKT
# 11
GU98350312
HEX SOCKET SCREW M6X12
# 12
GU92601002
NUT
# 13
GU98223620
SCREW W/ FLANGE M6X20
# 14
GU91180617
SPACER 6, 2X8X13, 5
# 15
GU91551167
RUBBER SPACER 8X18
# 16
GU92650136
NUT
# 17
GU00823950050
OIL PIPE
# 18
GU61108500
HOSE CLAMP D9
# 19
GU95990028
OIL PIPE SCREW *
# 20
GU25656100
GASKET
# 21
GU01658831
COMPLETE BRAKE HOSE, DARK GREY Contact
# 22
GU01652330
RH FRONT BRAKE CALIPER, GOLD
# 23
GU01652230
LH FRONT BRAKE CALIPER, GOLD
# 24
GU98683530
SCREW M10X30
# 25
GU19149800
AP8152220
WASHER
WASHER D10, 5X16X1
# 26
GU98200214
SCREW Contact
# 27
GU01658230
RUBBER SPACER
# 28
GU01658430
CABLE-GUIDE
# 29
GU98350310
HEX SOCKET SCREW M6X20
# 30
GU95008306
WASHER 6, 4X12X1, 2
# 31
GU01654630
PADS PAIR
# 32
GU01659230
BLEEDER+CAP
# 33
GU01659130
PINS+CALIPER SPRINGS
# 34
GU01659131
SPRING
# 35
GU30665860
SPRING
Here are all the parts relating to the Front brake system of your V11 2001. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.